
 

 

 

   

 

 
   ORAL STERIOD AND LOW DOSE NALTREXON 
 
 
 
 
 

1. Budesonide ER 9mg Tab #30 – Take 1 tablet by mouth once daily AND DISPENSE CMPD 

Naltrexone 1.5mg EC Cap #90 – Take 1 – 3 capsules by mouth once daily 

a. If checked below, pharmacy is authorized to dispense the following in lieu of the medications 
listed in #1 above if needed for any reason or desired by patient 

 

i.   Budesonide EC 3mg Cap #90 – Take 3 capsules by mouth once daily AND 

DISPENSE CMPD Naltrexone 1.5mg EC Cap 90 – Take 1 – 3 capsules by mouth 

once daily 
 

ii.   CMPD Budesonide 3mg – Naltrexone 1.5mg EC Cap #90 – Take 3 capsules by 

mouth once daily 

2.   OTHER     

 
 

Refills: (Number of refills indicated here refers to all medications listed above) 

 

       1 Year                5                 3                 1                 Zero 

Budesonide is often used to treat ulcerative colitis, Crohn’s disease, or other similar disease states. 

 

CMPD Low-Dose-Naltrexone (1.5mg) Capsules are often used for a myriad of different situations 
including, per literature, treatments that could relate to ulcerative colitis, Crohn’s disease, or other 
similar disease states. 

 

EC references enteric-coated or acid-resistant capsule where dissolution in the stomach is typically 
avoided and dissolution occurs in the colon where the pH is higher. 

 

       FDA does not review any compounded medication for safety/efficacy. CMPD refers to a compounded    
              medication. 

 
 
 

 
 
 
 
 
 

 

 
 
  
 FDA does not review any compounded medication for safety/efficacy. CMPD refers to a compounded medication.                                                                                    

12 N Federal Hwy, Suite A 
Pompano Beach FL, 33062 

NPI 1649771171 / NCPDP 5736939 
Phone (866) 478-3761 

Fax (888) 510-2297 
Email: rx@yhpharmacy.com 

 

Patient Name: __________________________________________________ Date of Birth: __________________________________ 
Address:  _______________________________________________ City: ___________________ State: __________ Zip: __________ 
Phone: ________________________________________________ Email: ________________________________________________ 
Allergies: □ NKDA (no known drug allergies) □ Aspirin/ NSAID’s □ Cyclobenzaprine □ Lidocaine / Local Anesthetic □ Tramadol □ Opioid 

     
 

Physician Name: __________________________________________________________________________________________________ 
Address: ___________________________________________________ City: ___________________ State: __________ Zip: __________ 
Phone: ____________________________________________________  Fax: _________________________________________________ 
DEA: ______________________________________________________   NPI: _________________________________________________ 
 
          _______________________________________                          _______________________________________ 

                             Physician’s Signature                                                                                  Date 


